
                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

Viva CMY Parts List

Item Description
11010914 Washer of steppermotor Th.2

11012956 Pull of Iris

11014262 Covering of air filter

11014270 Washer for holder of locking lever

11014281 Holder of PCB

11014285 Holder of tensioning

11014286 Holder of PCB

11014289 Holder of PCB II

11014291 Washer of PCB

11014698 Spring ring D41

11014713 Holder of fan

11014716 Toothwheel D40 d18

11015035 Washer D12 d4,9 L1,5

11015048 Underlay for limitation of plastic

11015256 Covering of hole

11015260 Cover of base A

11015262 Counterpart for locking lever of axe Y

11015263 Movement-stop X

11015264 Locking lever of axe X

11015273 Gripping of wires

11015274 Key for axe Y

11015275 Shielding of electronic

11015276 Holder of axe X on base

11015400 Shielding B

11015409 Holder of Focus

11015410 Holder of Zoom

11015413 Locking of optics

11015444 Gripping of spring

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

11015533 Holder of wires

11015951 Cover of base B

11015966 Rear frame

11015974 Holder of spacer

11015987 Washer of steppermotor Th.4

11030681 Stiffener of base

12010043 Spacer D6xL18 M3

12010056 Spacer D6xL28 2xM3

12010079 Spacer D6xL20 M3

12010147 Spacer hexagon SW5,5 DII L10 M3

12010160 Spacer D6xL6,5 M3

12010166 Spacer hexagon SW6 L25 M3

12010170 Spacer D6xL52 2xM3

12010180 Spacer hexagon SW6 L15 M3

12010186 Spacer D6xL23 2xM3

12010192 Spacer D8xL13 M3

12010220 Spacer hexagon SW6 DIA L8 M3

12010232 Spacer D8xL15 1xM3

12010245 Spacer hexagon SW7 L9 M4

12010248 Spacer hexagon SW6 L6 M3

12010285 Spacer hexagon SW6 DIA L29 M4_M4

12010291 Spacer hexagon SW6 DIA L26,2 M3

12010312 Spacer D6xL37 2xM3

12020006 Spacer D6xd3xL5

12020007 Spacer D8xd4xL10,5

12020036 Spacer D8xd4xL14

12020068 Spacer D6xd3,8xL10

12020088 Spacer D8xd6xL17,7

12020098 Spacer D8xd4xL6

12020163 Spacer D8xd3,8xL6

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

12020832 Spacer D6xd3,8xL6

12040088 Toothwheel RPP3-03 D11 type II

12040092 Toothwheel D40 z=38 m1

12040116 Toothwheel HTD 3M z36

12040127 Toothwheel HTD 3M z14 L10

12040143 Toothwheel HTD 3M z36-F

12040145 Toothwheel HTD 3M z98 axe X

12040146 Toothwheel HTD 3M z98 axe Y

12040156 Toothwheel HTD 3M z12

12050343 Holder of magnet C

12050356 Pivot L12,5

12050404 Roller d10 D18 L5,5

12050449 Wheel-belt D29,6 for ball bearing

12050450 Wheel-belt D29,6

12050491 Spacer ball bearing 608 L18,5

12050564 Screw socket head cap M5x10 (stopper)

12050593 Nut of stopper SW7 M4

12050758 Pivot of ball bearing I

12050759 Spacer ring d4

12050760 Holder of locking lever

12050766 Spacer D6xL10 M3

12050767 Pivot of ball bearing II

12050768 Ring for locking

12050804 Roller of belt

12050873 Ring d40 (plastic)

12050995 Inclination of belt A

12050996 Inclination of belt B

12051067 Interposer bar L213

12051072 Pivot X

12051073 Holder ball-bearing

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

12051147 Inclination of belt

12051178 Pivot L10

12051180 Ring of lens

12051183 Pivot L31,4

12051184 Holder ball-bearing

13020093 Power supply DDP600-US52-LC-LL

13030782 PCB Con2E

13030894 CRMX Wireless Receiver

13031367 PCB RB2920-S Mini Single Magnetic Sensor

13031533 PCB RB3190 NTC TEMP SENSOR

13031556 PCB RB2920-SZ Mini Single Magnetic Sensor

13032066 PCB Display QVGA Robin Viva CMY DS

13032067 PCB RB3135-R Robin Viva CMY M

13032068 PCB RB3470 Robin Viva CMY D

13032069 PCB RB2895 Robin Viva CMY O

13032070 PCB RB3600 Robin Viva CMY C/G

13032114 PCB RB2936-V2.A.1 Splitter Molex 8

13050103 Fuse socket - FPG1

13050428 Spade terminal NVC 68-M4

13050466 Fuse T 5A ceramic

13051228 Microswitch SM 05L04B-Z

13051616 Antenna 2 dBi, MCX 260mm

13051751 Holder - plastic FTH-28RS-01

13052259 Connector NEUTRIK NAC3MPX_IN

13052561 LED module Atria SUL350-80-R00-100

13171292 Wires set f. Robin Viva CMY without Power-wires

13171295 Wires set f. Robin Viva CMY 230/120V Power

14040151 Lens D120 R139,754 R-152,517 Antireflex

14040152 Lens D120 R-152,517 R-392,072 Antireflex

14040179 Lens D46 R47,07 Antireflex

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

14050013 Prism lens D47/3F 10Â°

14060528 Frost glass 20Â°

14070387 Dichro trapezoid Lavender

14070417 Dichro trapezoid LW 580 orange

14070418 Dichro trapezoid SW 460 UV

14070419 Dichro trapezoid LW 640 dark red

14070435 Dichro trapezoid WB5055 green

15020327 Gobo dichroic 26,8-Lines With Wheels

15020328 Gobo dichroic 26,8-Abstract Lines

15020329 Gobo dichroic 26,8-Abstract Squares

15020330 Gobo dichroic 26,8-Pinwheel

15020331 Gobo dichroic 26,8-Whirls

15020332 Gobo dichroic 26,8-Bubble Triangle

15020333 Gobo dichroic 26,8-Ornament

16010013 Steppermotor 17PM-KO11-04V (1Axis)

16010020 Steppermotor 17HD1004-01 (1Axis)

16010023 Steppermotor 14HY7003-01 (1Axis-short 14)

16010029 Steppermotor 17PM-KO11-26V (1Axis)

16010030 Steppermotor 17PM-K011-27V (1Axis-short 14)

16010033 Steppermotor 17HC2001-01N â€“A

16010045 Steppermotor 14HY7003-01 (1Axis-short 7)

16010046 Steppermotor 24HC2016-01 (1Axis)

16010047 Steppermotor 17PM-K011-27V (1Axis-short 10)

16030107 Fan ME40101V1-000U-G99 40x40x10/connector L13 H17

16030112 Fan EF60251BX-E02U-G99 12V/1,62W

16030126 Fan EE80251BX-000U-G99 12V/1,8W/connector L14

17010011 Ball bearing 608 2ZR C2-ZKL

17010014 Ball bearing 623 2ZR-CMB

17010015 Ball bearing 625 2ZR-CMB SRI-2

17010030 Ball bearing 6907 ZZ

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

17020024 Belt 357 RPP3/03

17020025 Belt d3 D74 FPM 75

17020026 Belt d3 D60 FPM 75

17020043 Belt 225 RPP3/03

17020044 Belt 201 RPP3/03

17020058 Belt 03M-0615-09 CXP

17020059 Belt 420 RPP3/09 CXP

17020060 Belt 03M-0252-03

17030004 Rubber d5 L5

17030006 Rubber d8 L8

17030014 Magnet D4/1,6mm

17030015 Magnet D4/2,4mm

17030028 Cube self-adhesive F0505 HC-101

17030094 Rubber d5 L8

17030141 Spring gobo-lock 2

17030344 Rubber d5 L6

17030422 Self-adhesive rubber band 20

17030509 Girdle of locking lever - lock

17030515 Tow bar L44

17030578 O ring 6x1,5

17030653 Magnet D4/1,2mm

17030665 Spring tension d1,25xD10xL27

17030674 Spacer MDLSP-1-12,0-01 PA-UL94V-0 plastic

17030687 Spring tension d0,32xD4,5xL22

17030689 Spring washer - plated 20

17030754 Air filter 52x85

17030755 Spring compressive d1,6xD8,5xL40

17030756 Rubber D7 L6,5

17030761 Locking cable 0,5 x 145

17030833 Dry zip Velcro 6x115

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

17030851 Silentblock 8/8 - Type2 / M3x5

17031016 Iris 24

17040928 Support for holder of steppermotor with nuts

17040933 Holder of switch with hold-down

17040948 Limitation of plastic with nuts

17041275 Grounding of axe X with nuts

17041276 Covering of power supply

17041277 Base plate with nuts Camloc

17041279 Locking lever of axe Y

17041280 Holder of stoppermotor Y with nuts

17041282 Holder of axe X (upper) with nuts

17041285 Stiffener of arm - adjusting

17041286 Stiffener of arm

17041323 Module of prism and Frost with nuts

17041330 Grounding of objective with nuts

17041486 Main module with nuts Dzus

17041490 Module of wheels dichro with nuts

17041492 Holder of optic with nuts

17041493 Holder of lens D46 with nuts

17041494 Underlay of spacer with nuts

17041496 Brace with rubber H profile A and nuts Dzus

17041497 Brace with rubber H profile B and nuts Dzus

17041498 Holder of PCB with nuts

17050426 Side panel A with nuts

17050427 Side panel B with nuts

17050564 Gripping of module A with nuts

17050565 Gripping of module B with nuts

17050568 Holder of axe X (down) with nuts

17050569 Holder of axe Y (locking) with nuts

17050570 Holder of axe Y (switch) with nuts

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

17050641 Front panel with nuts

17050657 Side supporting part A with nuts

17050658 Side supporting part B with nuts

17050659 Module of Iris with nuts

17050662 Rear panel with nuts

17050663 Front panel CRMX with nuts

17530917 Heatpipe cooler

18010001 Screw crosswise cup headed M2x4

18010004 Screw socket head cap M4x10

18010005 Screw socket head cap M4x12

18010006 Screw crosswise cup countersink M2x4

18010007 Screw f. adjusting hexagon socket M4x5

18010008 Screw crosswise cup headed M3x8

18010010 Screw crosswise cup countersink M4x14

18010015 Screw crosswise cup headed M4x8

18010016 Screw crosswise cup headed M3x6

18010023 Screw socket head cap M5x10

18010027 Screw crosswise cup headed M3x20

18010031 Screw crosswise cup headed M3x16

18010032 Screw crosswise cup countersink M3x8

18010033 Screw crosswise cup countersink M3x6

18010034 Screw crosswise cup headed M3x14

18010037 Screw crosswise cup headed M4x10

18010039 Screw socket head cap M4x16

18010040 Screw crosswise cup countersink M4x25

18010045 Screw crosswise cup countersink M4x35

18010048 Screw crosswise cup headed M4x25

18010051 Screw socket head cap M4x14

18010054 Screw crosswise cup headed M3x10

18010057 Screw crosswise cup headed M2x6

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

18010058 Screw crosswise cup countersink M3x14

18010060 Screw crosswise cup headed M4x12

18010063 Screw crosswise cup countersink M4x12

18010073 Screw socket head cap M4x8

18010075 Screw crosswise cup countersink M3x20

18010076 Screw crosswise cup countersink M3x5

18010077 Screw socket head cap M6x30

18010086 Screw crosswise cup countersink M3x10

18010087 Screw socket head cap M3x8

18010114 Screw crosswise cup countersink M2x6

18010117 Screw crosswise cup countersink M3x12

18010118 Screw crosswise cup countersink M4x10

18010122 Screw crosswise cup countersink M2x3

18010136 Screw crosswise cup countersink M3x16

18010145 Screw crosswise cup headed M3x5

18010156 Screw crosswise cup countersink M5x16

18010157 Screw countersink inside hexagon M3x8 black

18010159 Screw countersink inside hexagon M4x10

18010209 Screw crosswise cup countersink M5x10

18010223 Screw f. adjusting hexagon socket M3x8

18010254 Screw crosswise cup headed M3x4

18010270 Screw socket head cap M3x6

18010289 Screw socket head cap M4x35 (low)

18010304 Screw countersink inside hexagon M4x16

18020006 Screw self-tapping countersink 2,9x9,5

18020008 Screw self-tapping 4,8x13

18020009 Screw self-tapping 2,9x6,5

18020013 Screw self-tapping 2,9x16

18020017 Screw self-tapping 3,5x9,5

18020063 Screw self-tapping countersink 2,9x6,5

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

18040001 Nut M4 black

18040003 Nut selflock M5

18040005 Nut M3 black

18040020 Nut selflock M4 silver

18040022 Nut selflock M3 silver

18050001 Washer M3 black

18050002 Washer M4 black

18050003 Washer M4 selflock - black

18050004 Washer M6 black

18050006 Washer M5 selflock - black

18050007 Washer M5 black

18050009 Washer M3 selflock - black

18050010 Washer M4 star - black

18050011 Washer M3 star - black

18050064 Washer M3 star - countersink

18060020 Lock ring 4

18060119 Screw crosswise cup headed M5x16 with locking

18060158 Lock ring No.:15

18060183 Lock ring No.:8

18060200 Lock ring No.:35

18510003 Screw crosswise cup headed M2x3

18510237 Screw crosswise cup countersink M3x4

18520038 Screw self-tapping 2,5x6 in plastic

18520061 Screw self-tapping countersink 2,2x8 in plastic

18520062 Screw self-tapping 2,5x8 in plastic

18520064 Screw self-tapping 2,2x10 F in plastic

18520066 Screw self-tapping 3,5x12 in plastic

18520067 Screw self-tapping 3,5x10 in plastic

18520073 Screw self-tapping 2,2x8 in plastic

18540020 Nut selflock M4 silver

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

18540022 Nut selflock M3 silver

19010365 Cover of base A - grip (plastic)

19010366 Cover of base B - grip (plastic)

19010414 Cover of arm (plastic)

19010415 Cover of arm - inner (plastic)

19010426 Cover of head (plastic)

19020081 Grip ROBE

19020118 Covering die hole of base

19020173 Grounding of belt

19040030 Rubber base ROBE

19040093 Antivibration gripping of fan

19040239 Rubber H-profile

99010420 Mounting bracket Omega CL assembled

99012521 Prism - assembled

99013253 Toothwheel RG II with ball bearing - assembled

99013841 Holder of air filter with magnets

99013856 Belt tensioning - assembled

99014202 Tow bar with magnet - assembled

99014743 Module of prism and Frost - assembled

99014744 Slot&Lock gobo 26,8-Lines With Wheels

99014745 Slot&Lock gobo 26,8-Abstract Lines

99014746 Slot&Lock gobo 26,8-Abstract Squares

99014747 Slot&Lock gobo 26,8-Pinwheel

99014748 Slot&Lock gobo 26,8-Whirls

99014749 Slot&Lock gobo 26,8-Bubble Triangle

99014750 Slot&Lock gobo 26,8 with magnet-Ornament

99014754 Zoom element - assembled

99014755 Zoom tube - assembled

99014756 Focus element - assembled

99014757 Focus tube - assembled

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

99014758 Module of objective - assembled

99014761 Air filter 80x115 with dry zip

99014763 Toothwheel with ball bearing - assembled

99014769 Cover of base A - assembled

99014773 Holder of toothwheel - assembled

99014778 Holder ball-bearing axe Y - assembled

99014791 Wheel RG 7+1 assembled

99014808 Holder of Frost with magnets

99014818 Frost 20Â° - assembled

99015226 Module of wheels dichro - assembled

99015227 Wheel dichro cyan with mounting - assembled

99015228 Wheel dichro I magenta - assembled

99015229 Wheel dichro II cyan - assembled

99015230 Wheel dichro III yellow - assembled

99015233 Wheel Gobo FG 9+1 assembled

99015237 Cover of head with locking cable - assembled

99015252 Wheel Color 6+1 assembled

99015269 Cover of base B - assembled

99030046 Slot&Lock without gobo 27mm with magnet/300/600

99030047 Slot&Lock without gobo 27mm/300/600

99030124 Spacer of optic with magnet

99030215 Wheel Gobo RG 7+1 without Slot&Lock

99030249 Wheel Color 6+1 with magnet

99030250 Module of optic - assembled (Robin Viva CMY)

99030251 Module of wheels gobos (Robin Viva CMY)

11012959-01 Lamelle RG 27

11015225-01 Grounding of belt II

11020155-03 Yoke of rotating gobo 27

11020156-02 Yoke of rotating gobo 27 with hole for magnet

12040081-01 Toothwheel RPP3-03 D24

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

12050446-01 Spacer of magnet L5

13030152-01 PCB RB1052

13030171-02 PCB Connectors EZ1071-V3

13031358-01 PCB RB2880-L Mini Double Optical Sensor

14070420-01 Dichro trapezoid CTO 2700K

18060014-01 Screw 6 DZUS

18060015-01 Washer 6 DZUS

18060067-01 Screw 4 DZUS

18060071-01 Washer 4 DZUS

19020166-01 Holder of objective D120

http://www.lightparts.com/

